
 

 

 

 
 Caernarfon | Mold 

01286 671027 

info@datrys.coop 
 

 

 1 

Revision P3 

 

Proposal: 36 Unit Housing Development 

Address: Tyddyn Fletcher, Land Adj. Llanberis Road, Caernarfon 

 

Initial Drainage Strategy: 

 

Existing drainage 

1. The site has no former usage other than agricultural land. There is an existing ditch 

located northwest within the site which discharges to an open ditch across A4086 

Llanberis Road via a concrete culvert where it eventually meets Afon Cadnant.  

2. There are two combined sewers present within the vicinity of the proposed site; one 

which lies outside the site’s eastern boundary flowing from northeast to southwest 

(fronting Cibyn Industrial Estate). Another which lies outside the site’s southwestern 
[...]
8.5 0.4 (95 %ile)  Low 

 

The assessment has found that: 

- The PST and FST are undersized for TSS and BOD removal and does not meet DCWW design 
specifications. The site has failed twice on TSS on regulatory samples. 

- The ASP process is undersized for BOD treatment and does not meet DCWW design specifications. 
- The site performs well against DWF and FPF permit and not in risk of breaching consent. 
- Analysis of UWW data and ‘flow and load’ survey has found that the crude loadings are usually higher 

than the official figure, leading to increased solids and BOD in process. 
- Despite the additional risks to TSS and BOD compliance with the additional development, it has been 

decided that the impact of the development is not large enough for a cost proportionate solution, 
thus it has been advised that this development can go ahead with no process upgrade. 

 



4 

 

1 CONTENTS 

2 INTRODUCTON ....................................................................................................................... 5 

3 BACKGROUND ........................................................................................................................ 6 

3.1 Caernarfon WwTW ................................................................................................. 6 

3.2 Current, flows loads and consents .......................................................................... 7 

3.2.1 Crude sewage load and population equivalent .......................................... 8 

3.2.2 Final effluent performance analysis ........................................................... 9 

3.2.3 Flow and Load Survey .............................................................................. 11 

3.3 Future flows, loads and consents .......................................................................... 13 

4 FUTURE REQUIREMENTS ...................................................................................................... 15 

5 CONCLUSIONS & RECOMMENDATIONS ................................................................................ 17 

6 BIBLIOGRAPHY ..................................................................................................................... 18 

 

Figure 1 – Daily average MCert flow from October 2023 to October 2024 ........................................................... 7 
Figure 2 – Instantaneous MCert flow from October 2023 to October 2024 .......................................................... 7 
Figure 3 - Population equivalent figures based on regulatory sampling of crude sewage ..................................... 8 
Figure 4 - Operator self-monitoring (OSM) and UWW regulatory final effluent sample data for period November 
2021 to November 2024 (BOD) .............................................................................................................................. 9 
Figure 5 - Operator self-monitoring (OSM) and UWW regulatory final effluent sample data for period November 
2021 to November 2024 (Ammonia) ...................................................................................................................... 9 
Figure 6 - Operator self-monitoring (OSM) and UWW regulatory final effluent sample data for period November 
2021 to November 2024 (TSS) .............................................................................................................................. 10 
 

Table 1 - Process upgrades required to meet design guidelines for the current shortfall and developer impact . 3 
Table 2 - Comparison of exiting works performance against current and future consents ................................... 3 
Table 3 - Process unit sizes for Caernarfon WwTW ................................................................................................ 6 
Table 4 - Current loads to Caernarfon WwTW based on November 2022 to November 2024 .............................. 8 
Table 5 - Summary of final effluent OSM and UWWTD data ............................................................................... 10 
Table 6 - Consented flows and loads for final effluent Caernarfon WwTW and measured final effluent quality 
from OSM & UWW regulatory samples between 2021-24 .................................................................................. 10 
Table 7 - Crude sewage flow and load data for Caernarfon WwTW with an expected population equivalent of 
12,661 ................................................................................................................................................................... 11 
Table 8 - Relative % removals across the process units from the flow and load survey at Caernarfon WwTW .. 12 
Table 9 - Assessment of current primary and secondary treatment process units at FPF. .................................. 12 
Table 10 - Development flows and loads from planned development. ............................................................... 13 
Table 11 - Breakdown of future flow derivation for future flow to existing process capacity at Caernarfon WwTW. 
The crude sewage loads and loading rates to existing process units at FPF are included. .................................. 13 
Table 12 - Process upgrades required to meet design guidelines for the current shortfall and developer impact.
 .............................................................................................................................................................................. 15 
Table 13 - Blower capacity compared against current and future demand ......................................................... 15 
Table 14 - Comparison of exiting works performance against current and future consents ............................... 16 
 



5 

 

2 INTRODUCTON 

Dŵr Cymru Welsh Water (DCWW) has been commissioned to undertake a Development Impact Assessment 
(DIA) to determine the potential impact of a new housing development of 90 properties to Caernarfon 
wastewater treatment works (WwTW).   
 
An assessment of the performance at existing flows and loads was conducted, and the required process capacity 
to perform within DCWW design guidelines presented. The development impact was then assessed. 
 
This report covers the findings from the DIA and recommends any process upgrades required to meet DCWW 
design guidelines. 
 
Acronyms used within report: 

WwTW Waste Water Treatment Works   
DCWW 
BOD 
AmmN 
TSS 

Dwr Cymru Welsh Water 
Biochemical Oxygen Demand 
Ammonia 
Total Suspended Solids 

  

DWF Dry Weather Flow   
FPF Flow Passed Forward   
PST 
FPF 
ASP 
FBDA 

Primary Settlement Tank 
Flow Passed Forward 
Activated Sludge Process 
Fine Bubble Diffused Aeration 

  

FST Final Settlement Tank   
OSM Operator Self-Monitoring   
UWW Urban Waste Water    
DIA 
HFR 
HLR 
OLR 
AGA 

Developer Impact Assessment 
Hydraulic Flow Rate 
Hydraulic Loading Rate 
Organic Loading Rate 
Above Ground Asset 

  

TP Total Phosphorus   

 

 

 

 

 

 

 

 

 

 

 

 

 



6 

 

3 BACKGROUND 

3.1 Caernarfon WwTW 

Caernarfon WwTW is an activated sludge process (ASP) site currently serving a population equivalent of 
approximately 12,661. Historically, the site has had a few sample failures, most recently 2 suspended solids 
failures in June and July 2022. 

The works receives flow from 6 outlying pumping stations. The incoming flows are directed to the Works Inlet 
Pumping Station, where the sewage is pumped using two screw pumps each pump capable of pumping 3 x 
DWF. Any flows in excess of 6 x DWF (198l/s) pass to the Storm Screw Pump, capable of pumping 400l/s which 
lifts the storm flows to a Huber Rotamat Storm Screen. The storm flows then discharge to the receiving waters, 
the storm screenings removed are returned to the inlet well. When the capacity of the Screw Pumps is 
exceeded and in an emergency on failure of the pumping station, flows pass through a 10mm bar screen to a 
high level gravity overflow directly into the outfall. An actuated penstock prevents high tide levels from flowing 
into the pumping station. 

The inlet flows are pumped to the two Duty/Standby Inlet Screens. The removed screenings are flushed to the 
Macerator Tank for processing, whilst the screened flows pass to the grit removal plant. 

The screened and de-gritted flows then pass through a “flow to treatment” penstock, which causes excess 
flows to divert to two Storm Tanks. 

The flow to treatment arrives at the Primary Settlement Tanks distribution chamber where it splits equally 
between the two tanks both fitted with half bridge scrapers. Primary sludge is removed using dedicated sludge 
pumps, which pump to the Sludge Holding Tank.  

The Primary Settled effluent flows to the Aeration lanes where it splits equally between the two lanes and 
flows into the Anoxic Zone where it combines with the Return Activated Sludge and is mixed prior to entering 
the aeration lanes. Air is supplied to the aeration lane by air blowers and is distributed throughout the tank 
through a network of submerged pipework and diffuser heads. Biologically treated effluent weirs over the 
outlet of the aeration tanks and flows to a single Final Settlement Tank. 

The Final Settlement Tank has a rotating half bridge and sludge scraper system and sludge is removed by 
hydrostatic head to the Return Activated Sludge pumping station. The Surpus Activated Sludge is removed by a 
submersible pump that pumps to the sludge holding tank. 

The existing process unit sizes are set out in Table 1. Process unit volumes were measured out by DCWW staff 
on site. 

Table 3 - Process unit sizes for Caernarfon WwTW 

  Quantity 
Total Volume, 

m3 
Total Surface 

area, m2 

upward flow primary 
settlement tank 

2 602 190 

ASP (FBDA) 2 1242 276 

upward flow humus 
settlement tank 

1 848 254 

 



7 

 

3.2 Current, flows loads and consents 

Figure 1 – Daily average MCert flow from October 2023 to October 2024 

 

 

 
Figure 2 – Instantaneous MCert flow from October 2023 to October 2024 

 

 

 

 

 

0

20

40

60

80

100

120
Fl

o
w

 (
l/

s)

Date (mm/yy)

DWF Mcert flow

0

20

40

60

80

100

120

140

10/23 11/23 01/24 02/24 04/24 06/24 07/24 09/24 11/24 12/24

Fl
o

w
 (

l/
s)

date (mm/yy)

DWF MCert instantenous flow



8 

 

3.2.1 Crude sewage load and population equivalent 

Current crude sewage loads to the works obtained from regulatory crude sampling are set out in Table 2. The 
data presented is based on 24 hours composite samples obtained by the regulatory team with a total of 15 
samples being available in the given period. 

Table 4 - Current loads to Caernarfon WwTW based on November 2022 to November 2024 

  
BOD, 
kg/d 

COD, 
kg/d 

AmmN, 
kg/d 

TSS, 
kg/d 

Average 1001 2156 99 1102 

Min 482 769 38 543 

Max 1905 3810 165 1591 

90th 
percentile 

1407 3126 140 1423 

 

The crude data in Table 2 shows that there is some variability in the strength of the crude. The average PE 
figure from this data set (includes all averages above) is 15,442. However, PE figures peak at 26,189 (average 
of all maximum figures). 

 

Figure 3 - Population equivalent figures based on regulatory sampling of crude sewage 

 

 

 

 

 

 

0

5000

10000

15000

20000

25000

30000

35000

12/22 04/23 07/23 10/23 01/24 05/24 08/24 11/24

P
o

p
u

la
ti

o
n

 E
q

u
iv

al
en

t 
(-

)

date (mm/yy)

BOD COD AmmN TSS Average Official



9 

 

3.2.2 Final effluent performance analysis 

Final effluent quality data has been obtained for the period November 2021 to November 2024. Over this period, 
the process has generally performed within consent based on operator self-monitoring (OSM) regulatory 
samples and internal flow and load survey data. 

 

Figure 4 - Operator self-monitoring (OSM) and UWW regulatory final effluent sample data for period 
November 2021 to November 2024 (BOD) 

 

 

Figure 5 - Operator self-monitoring (OSM) and UWW regulatory final effluent sample data for period 
November 2021 to November 2024 (Ammonia) 

 

 

0

5

10

15

20

25

30

10/21 05/22 12/22 06/23 01/24 07/24

C
o

n
ce

n
tr

at
io

n
 (

m
g/

l)

date (mm/yy)

Measured BOD BOD Consent

0.

1.

2.

3.

4.

5.

6.

7.

8.

9.

10/21 05/22 12/22 06/23 01/24 07/24

C
o

n
ce

n
tr

at
io

n
 (

m
g/

l)

date (mm/yy)

Measured Ammonia Ammonia Consent



10 

 

Figure 6 - Operator self-monitoring (OSM) and UWW regulatory final effluent sample data for period 
November 2021 to November 2024 (TSS) 

 

 

Table 5 - Summary of final effluent OSM and UWWTD data 

Parameter 
Consent 

mg/l 
Average 

mg/l 

95th 
percentile 

mg/l 

No. 
consent 
failures 

No. 
samples 

BOD 25 7.38 9.3 0 78 

COD 125 37.2 53.9 0 43 

TSS 35 13.5 20.8 2 74 

AmmN 8.5 0.3 0.4 0 66 

 

On average, the site performs well against current limits, with a few exceedances in the past. Two TSS failures 
were experienced within a month of each other in 2022. These failures were put down to insufficient removal 
of SAS in the FST due to full sludge holding tank, leading to denitrification and solids carry over, but does show 
a risk of solids carry over. 

The table below summarizes the overall site performance against numerical consents for flow and final 
effluent determinants. 

 

Table 6 - Consented flows and loads for final effluent Caernarfon WwTW and measured final effluent quality 
from OSM & UWW regulatory samples between 2021-24 

  
Regulatory 

consent 
Current 

Performance* 

Population equivalent - 13,256 

DWF, m³/d 3,352 3,135 

0

10

20

30

40

50

60

70

10/21 05/22 12/22 06/23 01/24 07/24

C
o

n
ce

n
tr

at
io

n
 (

m
g/

l)

date (mm/yy)

Measured TSS TSS Consent



11 

 

Average flow, m3/d - 4,985 

Infiltration, m3/d - - 

FPF, m3/d 8,520 
10,563 

(instantenous) 

Chemical oxygen demand (COD), 
mg/L (UWWR) 

125 37.2 

Biochemical oxygen demand (BOD), 
mg/L 

25 9.3 

Total suspended solids (TSS), mg/L 35 20.8 

Ammonical nitrogen (AmmN), mg/L 8.5 0.4 

 

3.2.3 Flow and Load Survey 

A through works sampling programme was carried out from the 4th to the 10th November 2024 using 24 hours 
composites and all samples were analysed by an accredited 3rd party laboratory. The data highlights that on 
average the crude load was higher than theoretically expected. The two final days of sampling had crude loads 
lower than theoretically expected, but one day the PE was over 7,000 higher than the theoretical PE, showing 
that loadings can be much stronger than theoretically expected, even during winter months. The BOD/COD 
ratio was on average 0.46 which is representative of crude sewage with an adequate biodegradability index. 

Table 7 - Crude sewage flow and load data for Caernarfon WwTW with an expected population equivalent of 
12,661 

Crude sewage 

BOD COD Ammonia TSS TP Flow 
Population 
equivalent 

(mg/L) (mg/L) (mg/L) (mg/L)  (mg/L) (L/s) (Average) 

10-Nov-24 153 372 31.9 86 6.69 39.89 8,907 

09-Nov-24 192 458 28.8 207 9.55 40.38 11,604 

08-Nov-24 307 873 32.9 426 9.52 44.84 19,327 

07-Nov-24 308 586 31.5 200 15.55 45.7 17,416 

06-Nov-24 211 460 28.6 164 9.57 57.76 16,298 

05-Nov-24 222 524 25.2 215 6.19 71.64 19,672 

04-Nov-24 171 379 24 93 6.27 62.48 13,186 

Average 223.43 521.71 28.99 198.71 9.05 51.81 15,201 

 

From the F&L data, the removal rates of BOD and TSS were in line with what would be expected through an 
upward flow PST with auto-desludging. The removals through the ASP/FST were also good, with above 85% 
TSS removal, and above 90% removal for both BOD and COD. Ammonia removals were good on average, with 
over 98% removal. 



12 

 

Table 8 - Relative % removals across the process units from the flow and load survey at Caernarfon WwTW 

  % BOD %COD % TSS % Ammonia 

Post PST 35.47 30.49 55.49 15.66 

Post ASP/FST 92.57 90.70 85.28 98.34 
 

Given that during the F&L, the PE varied considerably during different days. Because of this, the UWW PE from 
the latest June Return document was used, which was 13,256. This is hereby considered representative of the 